
 3 H.P.  PLUNGE ROUTER  (With Brake)
                                                        Model 3612(MCA)

06-2001



2  Model 3612

Item Part No. 
No. No. Used Description

Item Part  No. 
 No. No. Used Description

1 266021-4 2 Tapping Screw PT.5x20
2 415450-0 1 Rear Cover
5 159668-0 1 Motor Housing Com. (With Item 6 &

Support  Unit  632281-4)
6 643705-5 2 Brush Holder
7 636051-3 1 Field 
8 415069-5 1 Baffle Plate
9 211092-6 1 Ball Bearing 629DDW

10 681633-6 1 Insulation Washer
11 516566-5 1 Armature Assy (Includes Item 12)
12 241878-4 1 Fan 83
13 285657-0 1 Bearing Retainer 50 *
14 211326-7 1 Ball Bearing 2012DDW
15 415070-0 1 Knob (L)
16 150443-7 1 Motor Bracket Com.
17 231142-1 1 Compression Spring 10
18 323559-3 1 Half Nut
19 911263-2 1 P.H. Screw M5x40
20 763629-0 1 Collet Nut
22 911368-8 2 P.H. Screw M6x45
23 415071-8 1 Knob (R)
24 231618-8 1 Torsion Spring 15 
25 266015-9 1 Set Bolt M10
26 344097-2 1 Lock Lever
27 265269-5 1 Hex. Bolt M5x12
28 286235-9 1 Cap 11
29 962062-5 1 Retaining Ring R-12
30 256606-4 1 Pin 6
31 231037-8 1 Compression Spring 7
32 251861-3 1 Screw M10x77
33 251295-0 2/4 (+) Countersunk Head Screw M4x14 *
34 911944-8 2 P.H. Screw M5x80
35 643700-5 2 Brush Holder Cap 7-18

36 191953-5 2 Carbon Brush CB-203
191957-7 2 Auto Cut-Off Carbon Brush CB-204

(Option)

37 682505-8 1 Cord Guard 10-90
38 687052-4 1 Strain Relief
39 265995-6 2 Tapping Screw 4x18
40 664463-0 1 Cord with Plug 2P-14-2.5
41 316499-2 1 Bearing Box
42 265995-6 2 Tapping Screw 4x18
46 651416-8 1 Switch
47 415072-6 1 Switch Cover
48 265995-6 2 Tapping Screw 4x18
49 314062-5 1 Pole
50 231329-5 2 Compression Spring 11
51 151158-9 1 Base Com. 
52 924206-5 1 Wing Bolt M5x10
53 410128-0 1 Chip Deflector
54 912112-6 4 Countersunk Head Screw M4x10
55 911206-4 2 P.H. Screw M5x10
56 413024-1 1 Base Plate
57 134205-1 1 Stopper Assy

(Includes Items 58, 59, 62-65)
58 931202-6 1 Hex. Nut M5
59 265335-8 1 (+) Hex. Bolt M5x28
60 231231-2 1 Compression Spring 12
61 251423-7 1 (-) Flat Head Screw M6
62 931202-6 1 Hex. Nut M5
63 265336-6 1 (+) Hex. Bolt M5x40
64 931202-6 1 Hex. Nut M5
65 265333-2 1 (+) Hex. Bolt M5x16
66 231240-1 2 Compression Spring 7
67 924216-2 2 Wing Bolt M5x15
68 * 1 Knob 50
69 231231-2 1 Compression Spring 12 * (Old)
70 * 1 Nut 
71 941251-5 1 Flat Washer 10 * (Old)

100 652014-1 3 P.H. Screw M4x8
101 654038-3 2 Insulated Terminal FV1.25-M4
102 654014-7 1 Insulated Terminal FV2-M4
103 654510-5 3 Insulated Connector 5.5-SD
201 251830-4 1 Screw M10x34
202 342427-1 1 Plate Holder
203 941101-4 1 Flat Washer 5
204 942101-7 1 Spring Washer 5
205 924206-5 1 Wing Bolt M5x10
206 163053-1 1 Roll
207 941151-9 1 Flat Washer 6
208 942151-2 1 Spring Washer 6
209 924311-8 1 Wing Bolt M6x12

Accessories

A01 342428-9 1 Straight Guide
A02 781213-9 1 Wrench 8
A03 781030-7 1 Wrench 24 (Old 781210-5)
A04 - - - - 1 Templet Guide (See Catalogue for Details)
A05 - - - - 1 Bit (See Catalogue for Details)
A06 - - - - 1 Collet Sleeve (See Catalogue for Details)
A07 763622-4 1 Collet Cone 1/2"
A09 123022-4 1 Trimmer Guide Assy 

(To be used with A11)
(Includes Items 202 - 206)

A10 132306-9 1 Guide Holder Assy 
(Includes Items 201 & 207 - 209)

A11 252627-4 1 Nut M30
A12 321492-3 1 Templet Guide Adaptor
A13 192035-6 1 Vacuum Head Set (Use with A14 and 

A15 to connect to Makita Vacuums 
401, 403 or 404)

A14 192279-8 1 Hose 1-3/32" Dia. x 9.6ft

A15 192375-2 1 Hose Static Free/
Oil Resistant 1-1/2" Dia.x8ft

192376-0 1 Hose Static Free/
Oil Resistant 1-1/2" Dia.x16ft

*  SEE SERVICE CHANGES



3  Model 3612

SERVICE CHANGES

(MCA Products only)
1.  Change on Motor Bracket Com. and Bearing Retainer.

Item No. Description Type  1  Type  2

13 Bearing Retainer 50 285657-0

4 Holes 2 Holes

33 (+) C.S.H. Screw M4x14 251295-0

4 pieces 2 pieces 

Serial No. N/A N/A

2. Change on Knob, Compression Spring 12, Nut & Flat Washer.

Item No. Description Type  1  Type  2

68 Knob 50/Knob 50 Com. 271299-6
(No Longer Available)

152566-7  With Rubber
Pin 4  (263002-9)

69 Compression Spring 12 231231-2 - - - - -

70 Nut 252203-4  M10-15 410129-8 M10

71 Flat Washer 10 941251-5 - - - - - 

Above parts are completely interchangeable as a set.


